Page 1 of 16

For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152

Accessories

&

M‘,mu / RN
AN

Vs \
P _f._%“‘
\MWe

WWW.mymowerparts.com

i




For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152 Page 2 of 16
Accessories
Ref#  Part Number Qty S/P/F  Description
1  GO07830 1 EXACT MIX (TM) (16 0z.)
2 G08532 1 EXACT MIX (TM) (2.6 0z.)
3 DGO07828 1 GOGGLES
4 DGO07829 1 EAR PLUGS
?5 UP03080 1 DECAL KIT - GH24
UP03082 1 DECAL KIT - GH30

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 3 of 16

GH24 Hedge Trimmer UT-26152
Air Filter, Carburetor, Fuel Tank

{

S L
\4--1.\ 9 \ \_
§ , N ro ™
\ \)/. MW A S_iimumvv \.V _ -—
A, nﬂ.‘/'AHv lehm., ,/Humﬁxﬂl\nu‘wv..“u _ |_
"N\ /Amvyu» Y% Y i
Jlummn/w’//_v \ .,/mu_ / _
a7 " w, \ o |
% SR /ﬂ \\ 7 _
e ,,, - R / O
o @u _,% 2. S |
P& T S ] [ | -
R ym. X /8 S| |
| /X a.w,--.. ~ - \, TR |
L/ / / NN AN E
—_— \ e e — =2y ,@av S m@/ /// _7
A

xw“,wmgv

_

_ f

“ ~ _ \ \ \)JY\\. L”\
AY

_ = AA\ ) %\,

_ /

_

_

l.rl.\urM‘ ”U = \ /
mrm N - ((~
\\ ] \ (et
mm,,‘ \ N
\ 1\\ S m“h R ,
/(\r\ \“_‘\ y \ i
\ g \ e - B D
B _|! R s |.__

w. Hmru..lh“\\

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152 Page 4 of 16
Air Filter, Carburetor, Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 UP00549 1 CARBURETOR ASSEMBLY
2 PS00851 1 GASKET-Carburetor
3 PS00866 1 O-RING
4  PS00867 1 GASKET
5 PS01441 1 S PRIMER BULB
6 PS00700 1 SCREW, COLLAR THROTTLE
7 PS00868 1 SWIVEL
8 PS00870 1 E-RING
9 PS00872 1 BRACKET-Cable
10 UPO00550 1 AIR FILTER ASSEMBLY
11 UP02949 1 AIR FILTER
12 PS00874 2 /P SCREW ASSEMBLY (M5 x 65) (Torque
Specs: 18-26 In/Lbs., 2.0-2.9 Nm)
13 UP00565 1 FUEL TANK ASSEMBLY
14  UP02946 1 /P CAP-Fuel
15 PS00522 1 S RETAINER-Fuel Cap
16  PS00520 1 FILTER-Fuel
17 PS00957 1 S FUEL LINE ASSEMBLY
18 PS00958 1 BRACKET-Fuel Tank
19  PS00959 4 SCREW ASSEMBLY (M5 x 16) (Torque
Specs: 18-26 In/Lbs., 2.0-2.9 Nm)
20 PS00956 1 CLAMP-Hose
21 PS01430 1 CLAMP

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 5 of 16

GH24 Hedge Trimmer UT-26152

Engine Internal

L

\
©
| om_
A”- e v
\
// .
/’ ,! I_D_ e 13 I ”V y //
/r ﬁ I/ th u.-.) WV
Aﬂllll/lll
/ \ N
/ \
\ 7_ /
" 00
AN,
\
\
/(
s )
[ [
Ry . |
7/ \% | e e e e —
/ /AN |
AR N o
© _ Aqwm.“ 7
P e,
_ ,,,
\ /
" \ “unu"""uv Fn' /
Ammmx ..... =\ \
W N ,
s vr//V\\\\i )' N, /
A N ym,// \
NN (]
N 1Y r-ﬂ. &W
N/ o7 7
lﬂ””/ _RII.\\
Y -

\\ , ﬁ’l--lﬁ'v

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152

Engine Internal

Page 6 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00543 1 CYLINDER KIT
2 PS00574 1 GASKET-Cylinder
3 PS00838 1 GASKET-Heat Dam
4  PS00839 1 GASKET-Muffler
5 PS00840 2 SCREW-Socket Hd (M5 x 20W SW) (Torque
Specs: 62-78 In/Lbs., 7.0-8.8 Nm)
6 UP00544 1 PISTON ASSEMBLY
7  PS00842 1 RING-Piston
8 PS00843 2 RETAINER-Wrist Pin
9 PS01366 1 BEARING-Wrist Pin
2 PS00574 1 GASKET-Cylinder
10 UPO00545 1 HEAT DAM ASSEMBLY
3 PS00838 1 GASKET-Heat Dam
11  PS00851 1 GASKET-Carburetor
12 PS00852 1 SCREWS (M5 x 25 W SW) (Torque Specs:
36-44 In/Lbs., 4.1-5.0 Nm)
13  UP00541 1 CRANKCASE ASSEMBLY
14  PS00823 1 GASKET-Crankcase
15 PS00824 3 SCREW
16 PS00548 1 CYLINDER COVER ASSEMBLY
17 PS00862 1 SPACER-Cylinder Cover
18 PS00863 1 SCREW
19 PS00864 1 WASHER
20 PS00818 1 CRANKSHAFT & ROD

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 7 of 16

GH24 Hedge Trimmer UT-26152

Exhaust System

‘1--

o)

__\\. .
/
4
/
\‘
/ o~ 4
. \“ ..l...... khﬂ _va /I
”"""unu
.I:
“,
.III,.. /flvﬁ..l\.‘llln.f.“. Il..._llUV...l
_IIII. __N
.
0 NS
iy, I/ \. \lll
1!..!..... \\ _“\./”w_ﬂmw V_ .nuu \\.
| ‘__\.. '
Kty
\ '._ My
\ /N
\ / \\._. _ .
\, 4 \“\“\“\“\“wx )
1 \\\ \\ \1..
hn._nn \\_\

..-

\

NS m__ﬂ

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152
Exhaust System

Page 8 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00547 1 MUFFLER KIT
2 PS00858 1 GASKET-Muffler
3 PS00859 2 SCREW-Socket Hd (M5 x 50) (Torque
Specs: 61-69 In/Lbs., 6.9-7.8 Nm)
4 PS01367 1 SPARK ARRESTOR SCREEN
5 PS01368 1 GASKET-Muffler
6 PS00860 1 MUFFLER COVER
7  PS00861 1 SCREW ASSEMBLY (M5 x 16) (Torque

Specs: 31-39 In/Lbs., 3.5-4.4 Nm, Loctite
Required: Red 262)

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 9 of 16

GH24 Hedge Trimmer UT-26152

Gearcase & Blades

w
N
\ Dl J*‘
\m _ 7 N\ ED \ 0
N\ .., - -
_‘\ / A 7 // w 9| ““! // \\ T3
4 ..._ r 4_7 -I-V. A SN O\ B
_,/ \ iy p A i / A imva m \
&/ ...yyu _ku, M T--}---...mm@T} - -w““ . [ _n‘) _, J \
¥ Ll O-{e =g =)o
\\. \\ \“ ,/ ,’ L ~4 // ™
o N /Mm “u,,-...--.fﬂ_/wx---....ﬂo/ 0) P— ﬂ...---ym% \br
Lo U R T A O
/ m m_w wk e ,A, ,..i.. ..-_n_mu_.\ - // A\a/ A// ,”. ,/ ,A V\\
% & y S AN \ M
/. / /”/,V, mw\ v ,
Ty) & = v @_ Al
| g -
- = n_hv ,m“v_,”- RV\ _ A \mv \ "_“.“mww
Y ) Am_v\ G " NS
, OIS
N _w} “y Av e o //// \
AR\ AT RN
© \ /, Y,,”V ?\A — @ \\\ \
e h
W\ N AN
///”””/ \ A A _ m ) /HWV@
\ /”/ Aﬁ) A7 m L
/ // d v A . A 4 v
// /”/ _“ A“ d 1 m
\oN\ P (PN
o N AN
N T\ ””, ™ \“n 4 ‘AMV -
\ N ™ ;N A/ B Y
\ , N\ |
\ N\ NNY
/, /” m N Av
\ / y Av\ VD
\ AN A ,J_ A/N /
/ /” N vAN
/&w, r)v { p A/\“v_
v ﬁ/ Am /qm,
W )

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152
Gearcase & Blades

Page 10 of 16

Ref#  Part Number Qty S/P/F  Description
1 PS01023 1 REINFORCING PLATE
2 PS01016 1 DRUM-Clutch
3 PS01017 1 CASE-Upper
4  PS00895 2 FLANGE NUT (M5) (Torque Specs: 33-37
In/Lbs., 3.7-4.2 Nm)
5 PS00896 2 BOLT (M6 x 15 W SW) (Torque Specs:
40-48 In/Lbs., 4.5-5.4 Nm)
6 PS00897 1 NIPPLE-Grease (M6) (Torque Specs: 26-34
In/Lbs., 2.9-3.8 Nm)
7 PS01022 1 BEARING
8 PS00899 3 BEARING
9 PS00901 1 GEAR-Pinion
10 PS00902 1 GEAR-Crank
11 PS00903 2 ROD
12 PS00904 1 SNAP RING
13 PS00907 2 SCREW (M3 x 5) (Torque Specs: 11-15
In/Lbs., 1.2-1.7 Nm)
14  PS00908 1 PLATE-Rod Slide
15 PS00909 1 FELT
16 PS00910 1 CASE-Lower
17 PS00911 5 BOLT (M5 x 16 W SW) (Torque Specs:
36-44 In/Lbs., 4.1-5.0 Nm)
18 PS00913 4 U-NUT (M6) (Torque Specs: 62-78 In/Lbs.,
7.0-8.8 Nm)
19 PS00916 2 SCREW (M5 x 20) (Torque Specs: 36-44
In/Lbs., 4.1-5.0 Nm)
20 PS00915 4 WASHER-Blade Side
21  PS00898 3 SCREW (L-19)
22  PS00917 1 GUIDE PLATE
23 PS00918 1 BLADE-Upper
24  PS00919 1 BLADE-Lower
25 PS00920 1 COVER-Blade
26 PS00891 2 SCREW (M6 x 35 W SW & PW) Torque
Specs: 39-47 In/Lbs, 4.4-5.3 Nm
27  PS01046 1 SCREW (L-22)
28 PS00888 1 SCREW (M6 X 40 W SW & PW) Torque

Specs: 39-47 In/Lbs, 4.4-5.3 Nm

WWW.mymowerparts.com



Page 11 of 16

For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152

Handles

_--..--.--..---.---.,_,
I
_”
_W
| - hﬂ e “
\ \
\ — , _
I (4] \.ww T, » \ .
| \ W y ) V \ _ \%w |
\ ¥ [}« \é N
ﬂ /., \ km m \ \ A <> YA / ]
| A e N ,,” NS
o A7k x AN |
M et /N
i /S o
__ © K (/4 am“ ~ \N _
__ \ thnlm,.wwmmmmmmmwmm S \ _
__ wum_ni/ l/wwﬂ“xq..... ||||| // mlnm‘ _
A_ , f ,V w__.----l =% /|
- » /
| _ - :\v _.1\ \ |
| © T/ !
_ " _
| _
R
[
™
I
_ N __
_ e m.%w, g 7_
| , B !
“ A fﬂ\ \_,m, _
P A / / / - )
| \\\\...EE.. l.,ﬁ / A , /gw ) ..,_, _
| /R M S L
| , \ .\“ e ] mev kg _
| A/I{hi \\\unuww W_
| T |
_

S

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152

Page 12 of 16

Handles
Ref#  Part Number Qty S/P/F  Description
1 UP00551 1 REAR HANDLE COMPLETE
2 PS00875 1 SWITCH ASSEMBLY
3 PS00876 1 TRIGGER-Throttle
4  PS00877 1 LATCH-Throttle
5 PS00878 1 CASLE - Throttle
6 PS00879 5 SCREW (M4 x 16 W SW) (Torque Specs:
7-11 In/Lbs., .8-1.2 Nm)
7  PS00880 1 SCREW (M4 x 30 W SW) (Torque Specs:
7-11 In/Lbs., .8-1.2 Nm)
8 PS00881 1 NUT (M4)
9 PS00882 1 LOCK-Throttle Start
10 PS00883 1 SPRING-Throttle Lock
11  PS00884 1 BUTTON-Throttle Lock
12 PS00885 1 SPRING
13 PS00886 1 SCREW (M6 x 50 W SW & PW) (Torque
Specs: 39-47 In/Lbs., 4.4-5.3 Nm)
14  PS00887 1 NUT (M6)
15 PS00888 1 SCREW (M6 x 40 W SW & PW) (Torque
Specs: 39-47 In/Lbs., 4.4-5.3 Nm)
16 PS00889 1 SCREW (M4 x 10) (Torque Specs: 7-11
In/Lbs., .8-1.2 Nm)
17  PS00890 1 HOLDER-Cable
18 PS00894 1 CABLE-Swivel
19 PS00893 1 SNAP RING
20 UPO00552 1 FRONT HANDLE ASSEMBLY
21  PS00891 2 SCREW (M6 x 35 W SW & PW) (Torque
Specs: 39-47 In/Lbs., 4.4-5.3 Nm)
22 PS00887 2 NUT (M6)

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 13 of 16

GH24 Hedge Trimmer UT-26152

Ignition, Rotor, Clutch

-

R R —

A ol — _QL
| o
- I
N ad (< u_ W_ — _w_
Ty] / ¥ P _
<+ 8 _ v
///.W\ ,_ \
N\ \\r ’
&y | M
B, | f
(=4 |
-] -
,/ R
| \

5 \
Am —= /

"
™V
N
/Mumvnllu-A

J//~\ / /fl:,- hu‘n\\\\\.\

/,

\J’

% //
7

km\ m.,m wu k
@,?{v.\ \\

\/ ™/
__ N/ n\ \\ / e ‘“..A
4_ AN \
= S V,

\
, 7 WN@
W\ A

=t ]

= 4”( )‘-’\.\)
- il T

/ y/\., _.,v/ e [ o)

“ \ L e -
L Afﬁﬁﬁ _

N,
< )T |..nfnn
A ( y n u.

-

mmmuuunw“mm j_.luw_

/ \ WN

\ “ w P J/ \\
% \nm\\‘

\ %N m.mmmmjum A

_

|
|
|
|
|
_
|
|
_
|
|
|
|
| I\
|
|
|
|
|
|
|
|
|
|
|
|
|
|

llHummIWIlill A

7
|
_
|
|
_
_
_
_
_
J

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152
Ignition, Rotor, Clutch

Page 14 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00546 1 IGNITION KIT
2 PS00853 1 WIRE-Ground
3 PS00854 1 GROMMET
4  PS00499 1 SPRING-Plug Cap
5 PS00856 1 CAP-Plug
6 PS00857 2 SCREW (M5 x 20) (Torque Specs: 62-78
In/Lbs., 7.0-8.8 Nm)
7  UP02950 1 /P SPARK PLUG (Torque Specs: 122-138
In/Lbs., 13.8-15.6 Nm)
8 PS00815 1 ROTOR
9 PS00816 1 WASHER
10 PS00817 1 BOLT ASSEMBLY (M6 x 16) (Torque Specs:
79-95 In/Lbs., 8.9-10.7 Nm)
11 PS00819 1 ENGINE BASE
12 UP00542 1 CLUTCH ASSEMBLY
13  PS00826 2 BOLT-Clutch
14  PS00588 2 WASHER
15 PS00828 2 WASHER
16 PS00829 2 WASHER
17 UP00540 1 BLOWER HOUSING ASSEMBLY
18 PS00814 3 SCREW ASSEMBLY
19 PS00820 4 SCREW ASSEMBLY (M5 x W SW)
20 PS00822 1 BOLT ASSEMBLY (M5 x 16) (Torque Specs:
36-44 In/Lbs., 4.1-5.0 Nm)
21 PS00821 1 HOLDER-Clutch

WWW.mymowerparts.com



Page 15 of 16

—~
——

ﬂﬁ_ﬂ_ll III-..... .l

Jn..

& cnm\_., wmw}.\
mg. .“. w

“?...\

[ e e =y

For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152

Starter

s ,
}‘ "M|||1||.=G /’

v\n_._.i/ /

\_mﬁm”{_

e f_\,.v_

—(y { x:
5 © \
f\ wm,../.\

...”_mmmmng,,, _©

‘.,uv y \V __W

w.A...\_\u.._. .,,

\u“u - .‘mmnmmaﬂﬁc_ TR \

Aaq\\.m...‘ .?// ) z W
h

” \

3 W"v‘ \“nnn
)

)
:
&
W
,,".“ﬁu,u“‘, %

-

{
¢

N e et e e

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GH24 Hedge Trimmer UT-26152 Page 16 of 16
Starter
Ref#  Part Number Qty S/P/F  Description
1 UP00539 1 STARTER COMPLETE
2 PS00802 4 SCREW ASSEMBLY (M5 x 14) (Torque
Specs: 13-17 In/Lbs., 1.5-1.9 Nm)
3 PS00803 1 SPRING
4  PS00804 1 PULLEY
5 PS00805 1 SCREW-Set (Torque Specs: 18-26 In/lbs.,
2.0-2.9 Nm)
6 PS00475 1 ROPE-Starter
7 PS00568 1 /P GRIP
8 PS00808 1 SPRING-Return
9 PS00809 1 RATCHET
10 PS00810 1 SPRING-Friction
11 PS00811 1 PLATE-Friction
12 PS00812 1 DAMPER-Grip

WWW.mymowerparts.com



